
11111 111 11 11 1111 1111 11 

Control Number: 50678 

illiillillii 

Item Number: 1 

Addendum StartPage: 0 



N.A5 WATERENGINEERS, INC. r S 7 8 
WATER & WASTEWATER TREATMENT CONSULTANTS 

17230 HUFFMEISTER ROAD, SUITE A—CYPRESS, TEXAS 77429-1643 
TEL: 281-373-0500 FAX: 281-373-1113 

March 17, 2020 

Public Utility Commission of Texas 
Central Records 
1701 N. Congress, Suite 8-100 
Austin, TX 78701 

Re: Application from Utilities Investment Company, Inc. 
to Amend Water CCN No. 12671 and Sewer CCN No. 20765 for the Santa Fe 
Subdivision in Liberty County, TX 

Dear Public Utility Commission of Texas: 

Please find enclosed seven (7) copies of an Application for an Amendment to Water CCN No. 12671 
[...]
3. A dual feed chlorination system was installed. (see work order) 

4. A ventilation fan has been installed. (see work order) 

5. The new STP will be equipped with two aerobic digesters. We anticipate the 
new treatment plant to be in service by mid September 2016. 

If you have any questions or comments regarding this response, please don't hesitate to 
call. 

Sincerely, 

Shannon Marsh 

P.O. Box 279, New Wavery, Tx 77358 
Ph. 281-590.-4359 Fx,  936-344-9838 

49 



Aqua Pure 
Repair Order 

July 13, 2016 

Plum Grove STP 

1)Purchase flow meter. Complete 
2)Insta11 auto dialer Complete 
3)Insta11 chlorine switch over Complete 
4) Install vent fan Complete 

- 

Signed  

50 



4/10/2018 Re. Plum Grove Violations 

From: Shannon Marsh <marshwaterman@aol.com> 

To: Stacy.Pentecost <Stacy.Pentecost@tceq.texas.gov> 

Subject: Re: Plum Grove Violations 

Date: Mon, Jul 18, 2016 7:57 am 

Attachments: SKMBT_36160718075000.pdf (139K) 

Stacy, 

Sorry I attached the wrong scan. Here's the one for Plum Grove. 

Thanks, 
Shannon 

Original Message  
From: Stacy Pentecost <Stacy.Pentecost@tceq.texas.gov> 
To: MarshWaterMan <MarshWaterMan@aol.com> 
Sent: Fri, Jul 15, 2016 11:26 am 
Subject: RE: Plum Grove Violations 

Hello Shannon, 

Your chlorine logs are for Greenrich Shores, not Plum Grove. 

What about resolving the other violations? When will the new plant be complete? 

Stacy Pentecost 

From: MarshWaterMan@aol.com [mailto:MarshWaterMan@aol.com] 

Sent: Thursday, July 1.4, 2016 10:35 PM 

To: Stacy Pentecost <Stacy.Pentecost@tceq.texas.gov> 

Subject: Re: Plum Grove Violations 

Stacy, 

Please see attached response letter for Plum Grove. I appreciate your patients. 

Thanks, 

Shannon 

In a message dated 7/8/2016 2:49:37 P.M. Central Daylight Time, Stacy.Pentecost@tceq.texas.gov writes: 

Thank You Shannon, 

I need to start closing out these violations. 

Stacy 

From: Shannon Marsh [mailto:marshwaterman@aol.corn] 

Sent: Wednesday, July 06, 2016 6:59 AM 
To: Stacy Pentecost <Stacy.Pentecost@tceq.texas.gov> 

Subject: Re: Plum Grove Violations 

Stacy, 
I'm getting close to completion on the new STP. I will get you a letter out this week letting you know 
what corrections have been made. 

Thanks, 51 
https://mail.aol.com/webmail-std/en-us/PrintMessage 1/2 



4/10/2018 

Shannon 

Re: Plum Grove Violations 

On Jul 1, 2016, at 4:14 PM, Stacy Pentecost <Stacy.Pentecost@tceq.texas.gov> wrote: 

Hello Shannon, 

Did you ever finish your new Plum Grove WWTP? 
I still have 5 outstanding violations from my investigation 
and I need to resolve them. Please send me documentation ASAP! 

Stacy Pentecost 
Water Quality 
TCEQ Region 12 — Houston 
'713-767-3667 

52 
https://mail.aol.com/webmail-std/en-us/PrintMessage 2/2 



4/10/2018 Re: Plum Grove WWTP 

From: Shannon Marsh <marshwaterman@aol.com> 

To: Stacy.Pentecost <Stacy.Pentecost@tceq.texas.gov> 

Subject: Re: Plum Grove WWTP 

Date: Mon, Apr 10, 2017 9:11 am 

   

Stacy, 

   

Please see attached photos of the Montebello STP. The plant was placed in service in December 2016 but we are just 
finishing up the room around the blowers where all of the electrical will be housed. 

Pic#1 Aeration Basin 
Pic#2 Blower Housing and chlorine room 
Pic#3 Digester 
Pic#4 Digester 

Shannon Marsh 
Aqua Pure 
PO Box 279. New Waverly TX 77358 
Office:: 281.590.4359 
Fax 936.344.9838 

53 
Mtps://mail.aol.com/webmail-std/en-us/PrintMessage 1 /2 



4/10/2018 Re: Plum Grove WWTP 

' .".641111PMF-77' 

Original Message  
From: Stacy Pentecost <Stacy.Pentecost@tceg.texas.gov> 
To: Shannon Marsh <marshwaterman©aol.com> 
Sent: Sat, Apr 8, 2017 4:46 pm 
Subject: Plum Grove WWTP 

Hello Shannon, 

Please send me photos of the new WWTP and the date that you plan to start discharging. 

l think that I can resolve the flow issue and the digester issue that way. 

One of the violations l wrote up was that your old plant didn't have a digester. 

So, l want photos of the new WWTP that show all of the wastewater treatment units. 

Stacy Pentecost/ 

54 
Mtps://mail.aol.com/webmail-std/en-us/PrintMessage 2/2 



WATERENG1NEERS INC. 
WATER & WASTEWATER TREATMENT CONSULTANTS 

17230 HUFFMEISTER ROAD, SUITE A - CYPRESS, TEXAS 77429-1643 
TEL: 281-373-0500 FAX: 281-373-1113 

July 23, 2015 

Mr. Louis C. Herrin III, P.E. 
Plan Review Team (MC 148) 
Texas Commission on Environmental Quality 
12100 Park 35 Circle, Bldg F 
Austin, Texas 78753 

Re: Chapter 217 Summary Transmittal Letter 
Plum Grove WWTP Expansion 
TPDES Permit No. WQ0015012-001 
Liberty County, Texas 

Dear Mr. Herrin: 

The purpose of this letter is to provide TCEQ with the information necessary to comply with the 
requirements of 217.6 of the TCEQ's rules entitled, Design Criteria for Domestic Wastewater 
Systems. The information includes: 

1. WaterEngineers, Inc. (TBPE Firm No. 2066), located at 17230 Huffmeister Road, Suite A, 
Cypress, Texas 77429 has prepared engineering plans and a design report for the 
Ranchcrest Wastewater Treatment Plant. 

2. D. Ray Young, P.E„ with the engineering firm of WaterEngineers, Inc., is the responsible 
design engineer for the design of the Plurn Grove Wastewater Treatment Plant Expansion, 
He can be reached by telephone at 281-373-0500, by fax at 281-373-1113, or by email 
d.ray@waterengineers.com. 

3. The project is located at 218 Road 3479 J, Cleveland, Texas 77327 and is approximately 
5000 feet southeast of the intersection of Plum Grove Road (FM 1010) and CR 352 in 
Liberty County, Texas 77355. 

4. The name of the project is Plum Grove Wastewater Treatment Plant Expansion. 

5. The WWTP will provide treatment for the domestic wastewater from the Montebello 
Subdivision which is included in Sewer CCN 20874. The WWTP will be managed and 
operated by Aqua Pure, a TCEQ registered Wastewater Operations Company which holds 
TCEQ License OC 0000112. The plant operator is Keith Franklin who holds a Class "C" 
Wastewater Operator License # WW0045042. 

6. The owner of the treatrnent facility is Utilities Investment Co., Inc„ and their mailing 
address is P.O. Box 279, New Waverly, Texas 77358. The TPDES discharge permit 
number is WQ0015012001. 

The existing facility operates under the Interim limits of 0.099 MGD average daily flow 
and 2-hour peak flow of 275 gpm (0.396 MGD). The Final Phase of the TPDES Permit 

55 



Mr. Louis C. Herrin HI, P.E. 
Summary Transmittal Letter 
Plum Grove WWTP Expansion 
July 23, 2015 
Page 2 

includes an average daily flow of 0.225 MGD and a 2-hour peak flow of 605 gpm (0.871 
MGD). The proposed WWTP has been designed for an average daily flow of 0.200 MGD 
and a 2-hour peak flow of 556 gprn (0.800 MGD). A rninor amendment application will be 
made to establish a new Interim limit in the TPDES permit to rnatch the design presented 
herein. 

7 The plans and specifications which describe the project identified in this letter are in 
substantial compliance with all the requirements of Chapter 217. All required buffer zone 
areas are either provided on the plant site, adjacent road right-of-ways, or on the stormwater 
detention pond site. 

8. Any variances from Chapter 217 requirements are minor and will not threaten public health 
or the environment based on my best professional judgment. 

9. The existing 0.099 MGD rated Plum Grove WWTP is an above grade steel package plant 
that will be removed from the site upon completion of the project. The proposed wastewater 
treatment plant is designed as a concrete activated sludge plant for an average daily flow 
of 200,000 gallons per day (gpd) with a peak flow of 556 gpm (800,000 gpd). The design 
influent BOD strength is 200 mg/1 (334 lbs BOD/day). The TPDES permit for the plant is 
based on a 4Q peak; however, the plant hydraulics are designed for a 4Q peak as required 
by Chapter 217. Table 1 provides a summary of the design flow rates, volumes, and 
loadings. The attached Figure 1 site plan shows the location of proposed improvements. 

Wastewater will flow into the plant in a gravity sewer into the plant lift station. The existing 
wetwell will be converted to a manhole and a new triplex 7.5 HP submersible purnp lift 
station will be constructed. The influent flow will be pumped to the influent bar screen. 
Lift station hydraulic calculations confirm that the peak flow of 800,000 gpd (556 gpm) 
can be delivered with two pumps in service. 

Flow from the lift station will enter the 2,804 cu ft Selector (Anoxic) Basin, then flow to 
the aerobic aeration basins. The aeration (aerobic) basin process is divided into two 
aeration process trains with a total volume 10,433.7 cu ft (not including the Selector Basin) 
or 13,237 cu ft including the Selector Basin. The aeration basin BOD design loading 
(including the Selector Basin volume) is 25.2 lb BOD/1000 cu ft, based on an influent BOD 
of 334 lbs BOD/day. The aeration basin detention time is 11.98 hours (based on Qi only). 
The plant is divided into anoxic/aerobic/aerobic compartments to facilitate conversion to a 
Modified Ludzack Ettinger process in the future. 

Mixed liquor from both aeration trains will flow into the 32.0 foot diameter by 10.15 foot 
side water depth secondary clarifier through isolation valves. The clarifier will have a 
mechanical sludge collector and a full surface skimmer. Settled sludge will be air lifted to 
the Selector Basin with a 4-inch return sludge air lift pump or wasted to one of the two 
Aerobic Digesters with 4-inch WAS airlift pumps. The clarifier overflow rate at the peak 
2-hour flow is 995 gpd/sq ft and the detention tirne is 1.83 hours. 

\\Server \weillobhles-Current\3803-Utilities investment Co13803.4-1--Plurn Grave WWTP Exponsion1Summary Transmittal Letter.doex 

56 



If you have any questions regarding this project, please contact me by telephone at 281-373-0500, 
by fax at 281-373-1113, or by email d.ray@waterengineers.com. 

Sincerely, 
WATERENGMERS, INC. 

D. Ray You g, P.E. 
Principal Engineer 

cc: Mr. Shannon Marsh, President— Utilities Investment Co., Inc. 
TCEQ Region 12 via email to RI2WQ@tceg.texas.gov  

pr-eieel/ 

WATERENCINEERS, INC 
TOPE FIRM RECISIRATION No 2066 

44
0„),,A.134‘13._ 

.. . 

a.. • 
D. RAY YOUNG 

• 
• •••:?..,(s_37068 ‘5••1474. 
• .6ss. 

ilitts/ONAL 
'Atm. 

Mr. Louis C. Herrin III, P.E. 
Sunlmary Transmittal Letter 
Plum Grove WWTP Expansion 
July 23, 2015 
Page 3 

Scum will be collected from the clarifier surface with a full surface length slotted pipe. The 
scum will flow through a pipe to the outside of the plant to a static screen for removal of 
floating debris. The screened flow will be returned to the lift station. 

Clarified effluent will be dosed with chlorine solution at the clarifier launder effluent pipe 
and will flow into the aerated, baffled chlorine contact chamber. The chlorine contact 
chamber will have three intermediate baffles with an overall volume of 2,075 cu ft (15,521 
gallons), providing a detention time of 27.9 minutes at the two hour peak flow rate of 
800,000 gpd, An effluent ultrasonic flow meter and chart recorder will document effluent 
flow and provide a flow-paced signal to the peristaltic chlorine solution feed pump. 

Two new 50 HP multistage centrifugal blowers will be installed under a protective roof. 
Each blower will be rated for 800 scfm @ 5.8 psi, adequate for the calculated air flow 
requirernent of 759 scfm. 

The existing chlorine gas disinfection systern will be retained and upgraded to provide the 
required 54 lbs C12/24 hour peak rate. The chlorination system will be flow paced with a 
4 — 20 rnA signal from the flow meter 

Design variances include not using the Figure 30 TAC §217.155(b)(2)(D) Airflow Rate 
Correction Factor. The air supply rate to the aeration basins is calculated based on the 
manufacturer's efficiencies curves for EDI perforated membrane tubes at 9.36 feet 
submergence and an air flow flux rate of 2 scfm/square foot of diffuser membrane. 

10. I, D. Ray Young, P.E. certify that to the best of my knowledge the plans and specifications 
for the proposed wastewater treatment system are in substantial compliance with the 
requirements of Chapter 217. 

A.Sen er \weiVobFiles-Current \3801-Utilities Investmem Co'0803 44-Plum Grove WWTP Expansion‘Summary Transmittal Leiter don, 

57 



TABLE 1 
DESIGN & LOADING CRITERIA 

PLUM GROVE WASTEWATER TREATMENT PLANT 
MODIFIED LUDZACK ETTINGER PROCESS 

PARAMETER VALUE PARAMETER VALUE 
Influent Conditions 

 

Clarifier 

 

Average Daily Flow, gpd 200,000 Allowable Overflow Rate, gpd/sq ft 1.200 
Ratio Average/Peak Flow 4.0 Required Diameter, ft 29.13 
Peak 2-Hour Flow, gpd 800,000 Minimurn Detention, hrs 1.8 
Peak 2-Hour Flow, gpm 556 Required Diameter, ft 31.72 
BOD, mg/l 200 Minimum Diameter, ft 31.72 
BOD, lb/day 334 Chosen Diameter, ft 32.00 

ACTIVATED SLUDGE 

 

Wall Height, ft 12.00 
Aeration Basins 

 

Side Water Depth,ft 10.15 
Average Side Water Depth, ft 10.35 Total Surface Area, sq. ft. 804 
BOD Applied, #/Day 333.6 Total Volume, cu. ft 8,163 
Maximum BOD Loading #/1000 cu ft 35.00 Avg. SOR, gpd/sq ft 249 
Required Volume, cu ft 9,531 Peak SOR, gpd/sq ft 995 
Required Aeration Area. sq ft 921 Avg. Detention, hr 7.33 
Detention Time, hours 8.56 Peak Detention, hr 1.832 
Anoxic Zone 1 Portion, % 20.00% Return Sludge Flow, gpm ((400 gpcl/sq ft) 223 
Aerobic Zone 1 Portion, % 50.00% CHLORINE CONTACT CHAMBER 

 

Aerobic Zone 2 Portion, % 30.00% Wall Height, ft 12.00 
Total of Aeration Basins, % 100.00% Freeboard to V-Notch, ft 4.00 
Anoxic Zone 1 Area Required. sr! ft 184 Head Over 90 deg V-Notch Weir. It 0.75 
Anoxic Zone 1 Area Provided, sq 11 267 Maximum Depth, It (0)Qp) 8.75 
Anoxic Zone 1 Depth, ft 10.50 Mln Peak Flow Detention, min 25 
Actual Anoxic Zone 1 Volume, cu ft 2,804 Required Volume, cu ft 1857 
Detention in Anoxic Zone 1 hours 2.52 Required Surface Area, sq ft 212 
Aerobic Zone 1 Area Required, sq It 460 Actual Surface Area, sq ft 237 
Aerobic Zone 1 Area Provided, sq lt 852 Actual Volume, cu ft 2,075 
Aerobic Zone 1 Depth, ft 10.'11 Detention © Peak Flow 27.9 
Actual Aerobic Zone 1 Volume cu ft 6591.7 Air Supply Req'd, scfm ((et 6 scfm/1000 cu ft) 12 
Detention in Aerobic Zone 1, hours 5.92 AEROBIC DIGESTION 

 

Aerobic Zone 2 Area Required, sq ft 276 Maximum Operating Depth, ft 10.5 
Aerobic Zone 2 Area Provided, sq ft 380 Design Loading, cu ft/lb BOD 24 
Aerobic Zone 2 Depth, It 10.11 Design Volume, cu ft 8,006 
Actual Aerobic Zone 2 Volume, cu ft 3,842 Design Area, sq ft 763 
Detention in Aerobic Zone 2, hours 3.45 Actual Surface Area, sq 11 784 
Total Volume Provided, cu ft 13,237 Actual Volume. cu It 8,022 
Actual BOD Loading, #/1000 cu ft 25.20 Actual Loading, cu Mb BOD 24.0 
02 Req'd © 2.2 # 02/1b BOD 734 Alr Supply Req'd, scfrn (( 30 scfm/1,000 cu ft) 241 
Diffuser Field Submergence, ft, 9.36 Air Diffuser Air Flow Rate, scfm 9.5 
CWOTE, % 16.91% No. of Diffusers Required 26.33 
AOR/SOR Coefficient 0.45 No. of Diffusers Installed 26 
WOTE (Field), % 7.16% AIR SUPPLY BLOWERS 

 

Theoretical Air Flow Required, scfm 412.6 Aeration Basins 413 
Air Required in Anoxic Zone 1 @ 15 scfrn/1000 cu ft 42.1 RAS Airlift Air Supply, scfm 28 
Air Required ln Aerobic Zone 1, scfm 234.1 Skimmer Airlift, scfm 5 
Alr Required In Aerobic Zone 2, scfrn 136.5 Chlorine Contact Basin Air Supply, scfm 12 
Aerobic Zone 1 & 2 Diffuser Air Flow Rate, scfm 9.5 Recyle Airlifts, scfm 60 
No. of Diffusers Required In Aerobic Zona 1 24.6 Aerobic Digesters Air Supply, scfm 241 
No. of Diffusers Installed 24 Total Blower Air Supply Required, scfm 759 
No. of Diffusers Required in Aerobic Zone 2 14.36 Number of Blowers 2 
No. of Diffusers Installed 14 Required Capacity of Blowers, scfm 759 
Theoretical Detention in Aeration Basin, Hrs (w/o RAS) 11.88 Capacity of Blowers Provided, scfm 800 
Air Mixing Rate in Aerobic Zones, scm/1000 cu lt 35.5 Blower Operating Pressure. psl 6.80 
R.S. Airlift Alr, scfm 28 

  

Plum Grove Design-LoadIng-MZE Process.xlsx 7/23/2015 2:17 PM 58 



6S Ancverkad turtent pob43103 44 plum ... Wwipr  wet  curientV4  proposed 311e elan dog 